
www.aquanes.eu The project has received funding from the European 
Union's Horizon 2020 research and innovation
programme under grant agreement no. 689450

• Small Aegean Island with permanent population of 319 inhabitants
and significant increase in summer period (1,350 seasonal residents 
& tourists)

• Lack of wastewater treatment plant – Disposal of untreated 
wastewater in the sea

• Pollution outbreaks affecting natural environment & tourism

Constructed Wetlands as solutions for small scale 
communities: Experience from Thirasia Island, Greece
Challenge

Applied solution

Technical demonstration

The WWTP of Thirasia was constructed in 2016 using innovative 
unconventional treatment methods, implemented for the first time in full 
scale, based on natural treatment processes using soft energy sources

Results

Benefits:
• Reliable performance and improved quality of treated WW
• Reuse of reclaimed water for restricted irrigation & groundwater recharge
• Environmental protection
• Low operational & maintenance costs

Cyclades

Santorini

Thirasia

Engineered Systems
Pre-treatment processes
• Screening & grit removal
• Sedimentation

Post-treatment processes
• Ultrafiltration
• Chlorination - dechlorination

Natural Systems
Solar photocatalysis
• Heterogeneous photocatalysis
• TiO2 catalyst
• Sedimentation tanks

Constructed Wetlands
• 2 parallel subsurface flow beds

Primary treatment
FeCl3

Sedimentation
HCl

TiO2

Solar photocatalysis

Flow by-pass

Constructed wetlands

Eq. basinUltrafiltrationNaOClNa2S2O5

Chlorination-Dechlorination

Underground disposal Flow by-pass

Irrigation of public spaces

Figure 1: Flow chart of Thirasia WWTP

Primary treatment
• Two coarse screens
• Bar spacing: 6mm & 15 mm
• Aerated grit chamber
Sedimentation
• Volume: 89.4 m3

• FeCl3 is added for chemical 
precipitation of phosphorus

Ultrafiltration
• Membrane active area: 152 m2

• Pore size less than 0.01 μm

Solar photocatalysis
• Photocatalytic reactor

‒ Volume: 61.6 m3

‒ Addition of H2O2
‒ Addition of HCl

• Sedimentation tank
‒ Volume: 73.5 m3

Constructed Wetlands
• Area: 208.2 m2

• Bottom slope: 0.4%

Municipal Enterprise of Water Supply & Sewerage
Prof. Dionysis Assimacopoulos
E: assim@chemeng.ntua.gr

Inflow
• The operation of the plant started with an inflow rate of just 5 m³/day –

limited connection of households
• Since the summer of 2017, the wastewater inflow ranged from 12 to 60 

m³/d (about 60 households were connected to the plant)
• High flow peaks during summer (especially in 2018)

Figure 2: Inflow rate of wastewater into Thirasia WWTP

Monitoring & Evaluation
• 5 sampling points (after sedimentation, photocatalytic reactor, after 

secondary sedimentation, after wetland, after ultrafiltration & chlorination)
• Sampling period: November 2017 – December 2018

0

50

100

150

200

250

300

350

400

BOD COD TSS Turbidity

[m
g/

l][
N

TU
]

STDEV: ±145

1E+00

1E+01

1E+02

1E+03

1E+04

1E+05

1E+06

1E+07

TC E.coli

[c
fu

/1
00

m
l]

0

10

20

30

40

50

60

70

80

90

100

TN NH4-N NO3-N TP

[m
g/

l]

STDEV: ±39 & ±38
STDEV: ±30

Figure 3: Average pollutant concentrations at Thirasia WWTP, starting after pre-
treatment; Red dotted line: Greek reuse legislation limits for restricted irrigation

• All pollutant concentrations in the WWTP effluent, except TN, are within 
the limits of the Greek reuse legislation for restricted irrigation and 
groundwater recharge

• TN concentration slightly higher than TN limit
• All effluent samples below limits since July 2018 

H2O2


	Constructed Wetlands as solutions for small scale communities: Experience from Thirasia Island, Greece


<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>